Preseptal and
Orbital Cellulitis

Majida Gaffar, MD
Eric Hoppa, MD
Scott Schoem, MD
Julie Quistorff, APRN

®_ Connecticut
<" Childrens



What is a Clinical Pathway? e

An evidence-based guideline that decreases unnecessary variation and helps promote
safe, effective, and consistent patient care.



Pathway Objectives e

 To quickly identify patients with orbital cellulitis who may require surgery
 To identify those patients who require a CT scan

» To improve coordination of the multiple subspecialists often involved in care of this
group of patients

* To standardize antibiotics for these infections



Why is the Pathway Necessary? s

Orbital cellulitis is a fairly rare condition but has significant complications
Requires the coordinated efforts of multiple services
Important to define the responsibilities of each service

CT imaging of the orbit is needed to determine the need for surgery, but currently there
is no standard for when to get imaging

Need to standardize recommended antibiotics



This is the Pre-septal and Orbital Cellulitis
Clinical Pathway

« We will be reviewing each component in the
following slides.

CLINICAL PATHWAY: A

AND DOES NOT

Preseptal & Orbital Cellulitis REPLAGE CLINIGAL

JUDGMENT.

Inclusion Criteria: eye swelling concerning for preseptal or orbital cellulitis
Exclusion Criteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, coni ) lateral abscess on CT (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient requiring neurosurgical involvement

Initial Evaluation: Place Ophthalmology
consult for:

- Urgent calls for any

e History including diplopia, systemic symptoms
. Physical exam findings, including extent of eyelid edema/erythema; presence of proptosis; ocular motility/pain with eye
movement; pupillary reaction/afferent pupillary defect; vision with Snellen chart, if possible
e Labs: CBC with differential, CRP (unless mild preseptal cellulitis signs and/or attending discretion)
o Ifocular discharge: obtain bacterial culture and wound MSSA/MRSA PCR on ocular discharge; if unable to obtain, consider
MSSA/MRSA PCR from nares to determine if MRSA coverage is needed
o Ifilk or high suspicion of orbital cellulitis: obtain blood culture

orbital involvement
(clinically or on CT) or
- If ENT taking to OR

signs of
orbital cellulitis (>1)?
1) Pain w/eye movement
2) EOM’s restricted/diplopia
3) Proptosis
4) ANC >10,000/uL or CRP >7 mg/dL
Cannot assess d/t extensive
eyelid edema

Likely Preseptal Cellulitis without skin trauma, due
to dental/sinus source.

If source of infection from skin (e.g., trauma,

bug bite, acne), treat off pathway and follow

Skin and Soft Tissue Infection Pathway

If high clinical suspicion:

«  Formally consult
ophthalmology [4-YES.

«  Obtain orbital CT with
IV contrast

preseptal cellulitis arm
of pathway AND notify,

Meets admission criteria?

 Toxic appearing, failed outpatient
rapidly

concern for compliance

or follow up,

YES
v

e Consult Infectious Diseases (ID)
o Consult ENT only if CT shows
sinus disease w/orbital
cellulitis E
¢ Dexamethasone IV 0.5 mg/kg ¢
X1 (max 10 mg/dose) «  Admit to PHM service
If orbital involvement but surgery not yet
N indicated: ENT/Ophtho will continue to follow

Discharge on PO antibiotics
(see discharge instructions below).
If skin/soft tissue infection, follow Skin,
Soft Tissue Infection Pathwas

Surgery required?

v
Inpatient Management:
«  Patients >5 years old: General pediatric provider (resident, APP) to complete vision checks with Snellen chart on admission and

YES BID (If unable to complete, must document in chart.)
«  Continue to monitor for development of orbital cellulitis

e Admitto ENT service ©  NPO after midnight if strong possibility of surgery
o Ophtho to follow (needs to o Iforbital cellulitis confirmed on CT:

document vision PRIOR to o Dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

surgery) «  Consult Infectious Diseases (ID)
e PHM consult for co- «  Ifsigns of systemic illness or intracranial infection, obtain blood culture before antibiotics given, if possible.

management «  Ifrecent history of trauma or surgery: consult ID as antibiotic recommendations would be different than those listed below

o Ifcultures obtained from i
sinuses or any abscesses: fluid/ | e Ampicillin/Sulbactam IV based on ampicillin component: 200 mg/kg/day div g6hr (max 2,000 mg ampicillin/dose)

pus should be sent tomicrolab | | s If preseptal celluiitis and stable: can choose Amoxicillin/Clavulanate PO: <40 kg or unable to take tablets: 600 mg/S mL
for Gram stain, aerobic and (ES) suspension: 90 mg/kg/day div BID (max 1000 mg/dose); >40 kg and can take tablets: 875 mg BID tablets
anaerobic cultures «  IfPCN allergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div
o Blue top ESwab may be q12hr (max 2,000 mg/dose)
used for collection. «  Ifconcern for MRSA, obtain MRSA nasal PCR. If PCR positive, obtain MRSA nasal culture and add the below:
Whenever possible, o Ifpreseptal and stable: add Clindamycin PO/IV 30 mg/kg/day div q8hr (max 600 mg/dose) until susceptibilities finalize
obtain enough sample to (unless already on Clindamycin for PCN allergy)
send in sterile container . Uil ing or orbital: add in IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as determined by
for optimal anaerobic pharmacy based on estimated AUC; 252 weeks PMA/about 23 months old - 11 years old: 70 mg/kg/day div q6hr (max 3
growth g/day); 212 yrs old: 60 mg/kg/day div q8hr (max 3 g/day) ['PMA (Post-Menstrual Age) = gestational age + postnatal age]

. If renal function present, substitute Vancomycin with Linezolid IV: <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/
dose); 12 yrs old: 600 mg q12hr (if 212 yrs old and <45 kg: 20 mg/kg/day div q12hr, max 600 mg/dose)
If Orbital Cellulitis with concern for CNS involvement on imaging:
o Treat off pathway and consult Neurosurgery and Infectious Diseases (see Appendix A for work up and antibiotic considerations)

«  Consider CT or MRI
«  Ifrapidly progressing, obtain CT
»  Discuss with consulting services

DISCHARGE CRITERIA: Vision back to baseline, clinical improvement, afebrile, follow up plan in place

DISCHARGE INSTRUCTIONS: Follow up with PCP; Complete course of antibiotics, Ophthalmology f/u in 1-2 weeks if involved during admission
DISCHARGE ANTIBIOTICS (not to be used if there is CNS involvement):

Duration: 5-7 days for preseptal cellulitis (if sinusitis, longer therapy may be needed per ENT/ID); >2 weeks for orbital cellulitis as determined by ENT/ID
If sensitivities are available, discuss appropriate antibiotic choice with Infectious Dlseases/ASP
Preferred PO antibiotic if no PCN allergy or if on Ampicilli (Unasyn): dcil PO: <40 kg or unable to take tablets: 600 mg/S mL
(ES) suspension: 90 mg/kg/day div BID (max 1000 mg/dose); >40 kg and can take tablets: 875 mg BID tablets
If PCN allergy and IV vancomycin or clindamycin not used: Consider Penicillin Allergy Delabeling Pathway to assess if patient can utilize amox/clav. If PCN
allergy confi start ime PO 30 mg/kg/day div 2 doses (max 500 mg/dose) [Note: only 250 and 500 mg tablets are commercially available; ensure
availability for home prior to discharge]. If cefuroxime not available, consult ID.
If patient was on IV Vancomycin/IV Clindamycin or MRSA nasal PCR/culture positive: discuss with ID to add anti-MRSA antibiotic to antibiotic regimen,

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | HAREEM PARK, MD | SCOTT SCHOEM, MD | IAN MICHELOW, MD

JULIE QUISTORFF, APRN ...chlldr' wird
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CLINICAL PATHWAY: e A A e

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLINIGAL

JUDGMENT.

evidence of non-cell cause of eye swelling {e.g., allergy, chalazion, i ivitis, dacryocele), supero-l I ab

Tnclusion Criteria: eye swelling concerning for preseptal or orbital cellulii s w
CT (will

Inclusion Criteria: eye swelling concerning for preseptal or orbltal cellulitis
Exclusion Criteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, conjunctivitis, dacryocele), supero-lateral abscess on CT (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient requiring neurosurgical involvement

o .
Lab_s CBC widifferential, CRP (unless mild Icellulits signs and/or attending discre tion); If ocular discharge, obtain bacterial aulture

IFENT taking
to OR

signs of
orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM's re stri cted/diplopia
3) Proptosis
4)ANC >10,000/uL or CRP >7 mg/dL
) Cannot assessd/t extensive,

likely Presepta Cellulitis due to dental/
sinus source
o Ifsource of infection from skin (e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft
Tissue Infection Pathway

1fhigh clinical suspicion:

o Fomally consult
ophthalmology

o Notify ENTvia call

o Obtin orbital CT with IV

contrast

Follow presepta evelid edema
cellulitis arm of
pathuay AND Meets admission criteria?

notify ophtho of Toxic appearing, faﬂe‘d ;utpa'ﬁen'{ antibiotics,

neg CT rapidly progressing, dehydrated, concern for
L] compliance or
H H 1 L] Formally consult ENT folow o
nciusion vriteria: eye swelling and concern G
mg/kgx1 (max 10 mg/ VE
dose

Discharge on POantibiotics
(see discharge instructions below).
I Skin/soft tissue infection, follow Ski
Soft Tissue Infection Pathway

« Admitto PHM service

«  IFORBITAL INVOLVEMENT but surgery not
yetindicated, ENT/Ophtho will continue to
foll ows

or cellulitis

L 2
Inpatient Management:
«  Patients >5years old: General pediatric provider to complete vision checkswith Snellen chart on admission and BID (if unable to
complete, must document in chart.)
*  Continue to monitor for development of orbital cellulitis
o NPO after midnightif strong possibility of surgery
o iforbitol cellulltis confirmed on CT: dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

YES

*NOTE: If cellulitis is clearly the result of a break
in the skin (i.e., infected insect bite), consider e e e L T

Pre-Septal or Orbita Cellulitis without CNS invol vement on imaging:

F oot | |*
(e IlcanoernlmMRSA :onsnierﬂlmuzﬂ

using the Skin and Soft Tissue Infection (SSTI . e 5 gt <3 15 ket s by shamacybsdon s AU
52 weeks PMA*/abw(zsmonms old— 11 years old: 70 mg/kg/day div q6hr; 212 yrsold: 60 mg/kg/day div q8hr

management

athwa + Cotriaxcne IV 100mg/kg/day div q12h (max 2000 mg/dose) AND Metronidazole 30 make/s avIlequhr lmaxSOD me/dose)
- ©  ifconcern for MRSA, consider addition of ONE time dosew ith subsequent doses directed by ASP:
o Vancomycin IV: <52 weeks PMA*t/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old - 11 years ol d: 17.5
meg/kg x1 (max 750 mg/dose); 212 yrs old: 20 mg/kg x1 (max1 g/dose)
«  Consult Neurosurgery and hfectious Disease

*PMA (Post-Menstrual Age) =gestational age + postnatal age

Consider CT or MRI
frapidly progre ssing, obtain CT
Discuss with consulting services

Discharge Criteria; Vision back to ba seline, clinical improvement, afebrile, follow up plan in place
Discharge Antibiatics: [Duration: 10 daysor longer as de termined by ENT based on extensiveness of disease ]
Preferred PO antibiotic if no PCN offergy, OR if on Ampicillin/Sulbactom (Unasyn):

o Preferred: Amoxicilin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID {max 1 g of amoxicillin/dose ); Alternate if 240 kg: Amoxicillin/Clavdanate PO

(500/125 tablets) 1 tablet PO TID
o IfPCNallergy, or  on Clindomycin [V with Ceftrioxone:

o Clindamycin PO 30-40 mg/kg/day div q6-8hr {(max 600 mg/dose) AND

o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofi axadin PO 6 mo-4 yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;

10 yrs: 10 mg/kg once daily (max 750 mg/day)
«  ifon Vancomycin:
0 ADDClindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicilin/Clavulanate or Cefdinir /Levofiaxadin as appropriate)

f{uin 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST UPDATED: 09.27.21
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Initial evaluation:

The initial evaluation helps determine if
orbital cellulitis is present.

Symptoms and signs that indicate a
concern for orbital cellulitis and
subsequent need for a CT include:

Pain with eye movement

EOM's restricted or diplopia

Proptosis

ANC >10,000 (ANC = WBC x

[Yoneutrophils + %bands])

Cannot assess above due to extensive

eyelid edema

The provider may always order a CT if
there is clinical suspicion.

There is now a new suggestion to obtain
bacterial culture and wound MSSA/MRSA
PCR of ocular discharge or obtain
MSSA/MRSA PCR from nares to
determine if MRSA coverage is needed

If ill-appearing or high suspicion of orbital
cellulitis: obtain blood culture

CLINICAL PATHWAY:

Preseptal & Orbital Cellulitis

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL

JUDGMENT.

Tnclusion Criteria: eye swelling concerning for preseptal or orbital cellulit s
Exclusion Qriteria: evidence of non-cellulitic cause of eye swellirg {e.g., allergy, chalazion, conj i
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess any patient re quiring neurosurgical involvemes

itis, daaryocele), supero-lateral ab CT {will
nt

*Place
Initial Evaluation: Ophthalmology
«  History including diplopia, systemic symptom s consult for:
+  Physical exam findings, includirg: *  Urgentcalls
o Extent of eyelid edema/erythema f: Ry

Initial Evaluation:
. History including diplopia, systemic symptoms

MSSA/MRSA PCR from nares to determine if MRSA coverage is needed
o Ifill-appearing or high suspicion of orbital cellulitis: obtain blood culture
g

. Physical exam findings, including extent of eyelid edema/erythema; presence of proptosis; ocular motility/pain with eye
movement; pupillary reaction/afferent pupillary defect; vision with Snellen chart, if possible

. Labs: CBC with differential, CRP (unless mild preseptal cellulitis signs and/or attending discretion)
o Ifocular discharge: obtain bacterial culture and wound MSSA/MRSA PCR on ocular discharge; if unable to obtain, consider

I N\__negCT

ignsof

If high clinical suspicion:

orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM’s restricted/diplopia
3) Proptosis
4) ANC >10,000/pL or CRP >7 mg/dL

Formally consult
ophthalmology < YES
Obtain orbital CT with
IV contrast

Cannot assess d/t extensiv

Ophtho to Tom
document vision PRIWTS
surgery)

o PHM consult for co-
management

(max 2,000 mg/dose)

fiflin/Sulbactam based on ampicillin component: 200 mg/kg/day div q6hr (m ax 2,000 mg ampidillin/dose)
If PC affergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr

if concern for MRSA, cons ider addition of:
o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or asdetermined by phamacy based on estimated AUC;
52 weeks PMA*/about 23 months old— 11 years old: 70 mg/kg/day div q6hr; 212 yrsold: 60 mg/ke/day div q8hr

orbital Cellultis with concern for CNSinvdlvement on
«  Ceftriaxone IV 100 mg/kg/day div q12hr (max 2,000 mg/dose) AND Me:
o Ifconcern for MRSA, consider cddition of ONE time dosew ith subsequent doses directed by ASP:
o Vancomycin IV: <52 weeks PMA*t/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old - 11 years ol d: 17.5
mg/kg x1 (max 750 mg/dose); 212 yrsold: 20 mg/kg x1 (max1 g/dose)
*  Consult Neurosurgery and hfectious Disease

*PMA (Post-Menstrual Age) =gestational age + postnatal age

ToHIc appeang, Taled outpatient antblol e,
rapidly progressing, dehydrated, concern for
compliance or
follow up

Discharge on POantibiotics
(see discharge instructions below).
I Skin/soft tissue infection, follow Ski
Soft Tissue Infection Pathway

« Admit to PHM service
+  IFORBITAL INVOLVEMENT but surgery not
etindicated, ENT/Ophtho will continue to

ment:
Vi sion checkswith Snellen chart on admission and BID (if unabie to

7 CT: dexamethasone IV0.5 mg/kg x1 (max10 mg/dose) if not already given

Pre-Septal or Orbita Cellulitis without CNS invol vement on imaging:

ging at off pathway with the following:
tronidazole 30 mg/kg/day IV div q8hr {max 500 mg/dose)

Clinical . Consider CT or MRI
YES<jmprovement within 43 NO—B{e Ifrapidly progre ssing, obtain CT
i hrs? o Discuss with consuling services

(500/125 tablets) 1 tablet POTID
o ifPCN allergy, or  on Clindomycin IV with Geftriaxone:

10 yrs: 10 mg/kg once daily (max 750 mg/day)
tfon Vancomycin:

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST UPDATED: 09.27.21

©2019 Connecticut Children's Medical Center, Al rights reserved

Discharge Qriteria: Vision back to ba seline, clinical improvement, afebrile, follow up plan in place
Discharge Antibictics: [Duration: 10 daysor longer as determined by ENT based on extensivenessof disease]
Preferred PO antibiotic if no PCN allergy, OR {f on Ampicillin/Sulbactam (Unasyn):

o Preferred: Amoxicillin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max 1 g of amoxicillin/dose ; Alternate if 240 kg: Amoxicilin/Clavd anate PO

o dlindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND
o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofi axadin PO 6 mo-4 yrs: 20 mg/kg/day div q12hr; 5-9 yrs: 14 mg/kg/day div q12hr;

o ADDClindamycin PO 3040 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir/Levoflaxacin as appropriate)

f{uin 1-2 weeksif involved during admission

®_ Connecticut
€="Children’s




CLINICAL PATHWAY: e A A e

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLINIGAL

JUDGMENT.

Qg for preseptal or orbital celluliis
jon, conjunctivitis, dacryocele), supero-lateral ab CT (will

&5, any patient re quiring neurosurgical i

Timely communication is

essential if there is a high If high clinical suspicion:
0o « . . Formally consult

C|InIC.a.| suspicion for o.rb.lt.al ophthalmology  MLYES

cellulitis based on the initial *  Obtain orbital CT with

. . IV contrast
examination alone.

*Place
Ophthalmology
consult for:

*  Umentcalls

forany
orbital
involvernent
(dlinicallyor
on CT) OR

orbital cellulitis (21)?

1) Pain w/eye movement
2) EOM’s restricted/diplopia
3) Proptosis
4) ANC >10,000/uL or CRP >7 mg/dL
Cannot assess d/t extensive

If ENT taking
to OR

likely Presepta Cellulitis due to dental/
sinus source

«  Ifsource of infection from skin (e.g.,

trauma, bug bite, acne), treat off

pathway and follow Skin and Soft

Tissue Infection Pathway

1fhigh clinical suS>ve,
o Fomally consult
ophthalmology
o Notify ENTvia call
o Obtin orbital CT with IV

#Ssess d/t extensive

contrast

i Follow presepal eyelid edema
CT positive for T cellulitis arm of
| fo N pathway AND
B i orbital cellulitis: " (2 dmission criteria?
orbital cellulitis? ‘l‘. nlify phtho of o pasing, oot oot i

Vi negCT rapidly progressing, dehydrated, concern for

« If high clinical suspicion,

Formally consult ENT

* Demetranelv 05 Place Ophthalmology
consult for:

- Urgent calls for any
orbital involvement
(clinically or on CT) or
- IfENT taking to OR

formally consult YES
Ophthalmology nght away, Consult Infectious Diseases (ID)

Consult ENT only if CT shows
o Patients >5years old: General pediatric p/f

and then consult ID and sinus disease w/orbital '

cellulitis vES «  Continue to monitor for development ofo

ENT if CT is positive for «  DexamethasonelV 0.5 mg/kg l TR
orbital cellulitis.

x1 ( max 10 mg/d [0} e) « Ampicilin/sulbactam based on ampidllin com

o Admitto ENT service
 Ophtho 1o folow (needsto «  IfPCN allergy: Clindamycin PO/IV 30-40 mg/

document vision PRIOR to

(max 2,000 mg/dose)
[Pe  ifconcernfor MRSA, consider addition of:

. ;‘:ﬁz’"su" for co- 0 Vancomydin IV: <52 weeks PMA/about <3 mo old: 15 mg/kg q8hr or asdetermined by pharmacy based on estimated AUC;
management 52 weeks PMA*/about >3 months old— 11 years old: 70 mg/kg/day div q6hr; 212 yrsold: 60 mg/kg/day div qhr

drbital Ce itis with concern for CNSinvolvement on ging treat off pathway with the following:
L - - s Ceftriaxone IV 100 mg/kg/day div q12hr (max 2,000 mg/dose) AND Metronidazole 30 mg/kg/day IV div g8hr {max 500 mg/dose)
(] OS I I Ve a I I l I n I S e r o ifconcern for MRSA, cons ider addition of ONE time dosew ith subsequent doses directed by ASP:
) o Vancomycin IV: <52 weeks PMA*t/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old - 11 years ol d: 17.5
mg/kg x1 (max 750 mg/dose); 212 yrsold: 20 mg/kg x1 (max1 g/dose)
«  Consult Neurosurgery and hfectious Disease

id
Ste ro I S . *PMA (Post-Menstrual Age) =gestational age + postnatal age

Clinical . Consider CT or MRI
YES<jmprovement within 43 NO—B{e Ifrapidly progre ssing, obtain CT
i hrs? o Discuss with consuling services

Discharge Qriteria: Vision back to ba seline, clinical improvement, afebrile, follow up plan in place
Discharge Antibictics: [Duration: 10 daysor longer as determined by ENT based on extensivenessof disease]
Preferred PO antibiotic if no PCN allergy, OR {f on Ampicillin/Sulbactam (Unasyn):

o Preferred: Amoxicillin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max 1 g of amoxicillin/dose ; Alternate if 240 kg: Amoxicilin/Clavd anate PO

(500/125 tablets) 1 tablet POTID
o ifPCN allergy, or  on Clindomycin IV with Geftriaxone:
o Clindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND
o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofl akacin PO 6 mo-4 yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
if on Vancomycin:
o ADDClindamycin PO 3040 mg/kg/day div g6-8hr {max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir /Levofl axacin asappropriate)

f{uin 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

®_ Connecticut
€="Children’s
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THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE
AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLINIGAL
JUDGMENT.

cellulit s
daayocele), supero-lateral ab CT {will
atient re quiring neurosurgical involvement

Inclusion Criteria: eye swelling concernirg for preseptal or

evidence of non-cellulitic cause of eye swellirg (e.g., allergy, chalazion,
osterior table erosion of the frontal sinus bone with brain abscess, an

If there is low suspicion for orbital cellulitis
and/or the CT is negative, the diagnosis is
likely preseptal cellulitis due to a dental or

sinus source.

*Place
Ophthalmology

consult for:

Initial Evaluation:

« Historyincluding diplopia, systemic symptoms
*  Physical exam findings, including: . ;Jrgsnt:al\s
or any
orbital

O Extent of eyelid edema/erythema
Presence of proptosis
motility/pain with eye movement

. L. on/afferenlpuplllarvdefecl
orbital cellulitis (21)? g ifposshle
1) Pain w/eye movement

involvement
(clinicallyor

Likely Preseptal Cellulitis without skln trauma, due
to dental/sinus source.

<sgmild pre septal cellulitis signs and/or att

2) EOM ;)rt'e;srg‘;;t;:ils/dlplopla . If source of infection from skin (e.g., trauma,
ste sticted/di bug bite, acne), treat off pathway and follow
2) EOM's re stricted/dipl| ’ ’
4) ANC >10,000/uL or CRP >7 mg/dL A)ANC >m,3$;/r:’f(:r’csnp> Skin and Soft Tissue Infection Pathway

Tissue|infection Pathway

If the source of infection is from the skin, we
recommend following the Skin and Soft Tissue
Infection Pathway — which outlines more
appropriate antibiotics based on likely

Cannot assess d/t extensive o | Cormirt assees  CHEE

eyelid edema evelid edema
Bositive for

orbital celluliti

Follow preseptal
cellulitis arm of
pathway AND
notify ophtho of
neg CT

Meets admission criteria?
Toxic appearing, failed outpatient
antl biotics, rapidly progressing, dehydrated

concem for compliance o

Formally consult ENT
. DexamethasonelV 0.5
mg/kgx1 (max 10 mg/
dose

yetindicated, ENT/Ophl 0
pathogens low or follow up __ .« pathuay
[l L 2
Inpatient Management:
*  Patients >5years old: General pediatric provider *~ ~~~plete vision checkswith Snellen char{ on a-~*~<on and BID (f unatfe to
o complete, it S N
*  Continue to mqpnitor for development of orbital cenunus
| ©  NPO after micygghtif strong possibility of surgery _ —
- — {m3 Discharge on PO antibiotics

. Admit to PHM service

) If orbital involvement but surgery not yet (see discharge instructions below).

If skin/soft tissue infection, follow Skin

*  Adi

. indicated: ENT/Ophtho will continue to follow Soft Tissue Infection Pathway
surgery) iy ZL"";:r"n:;;c;‘T\’lL:;;Te'eks PMA*/abouKSmoold 15mg/kgqshroras eterriTe dby pharmacy based on estmate d AU

* Those with preseptal cellulitis may either be e et LS

n a
Ceteriaxone 1V 100 mgﬂ<g/dav div q12hr lmax z ooo mg/dose iAN_D Metronidazole 20 mgﬂ(g/day Wi q8hr lm 500 mg/dosei

o ifconcern for MRSA, consider addition of ONE time dose w ith subsequent doses directed by ASP:
Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old — 11 years ol d: 17.5

mg/kg x1 (max 750 mg/dose); 212 yrsold: 20 mg/kg x1 (max1 g/dose)
«  Consult Neurosurgery and hfectious Disease

o

discharged or admitted based on specific
criteria. * il

Consider CT or MRI
frapidly progre ssing, obtain CT
Discuss with consulting services

Clinical

hrs?.

Discharge Criteria: Vision back to ba seline, clinical improvement, afebrile, follow up plan in place
Discharge Anthitics: [Duration: 10 daysor longer as de termined by ENT based on extensiveness of disease ]
Preferred PO entibiotic if no PCN dilergy, OR if on Ampicillin/Sulbactom (Unasyn):

Preferred: Amoxicilin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max 1 g of amoxicillin/dose ; Alternote f 240 kg: Amoxicillin/Clavianate PO
(500/125 tablets) 1 tablet PO TID
o IfPCN dllergy, or f on Clindomycin [V with Ceftriaxone:

o Clindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND

o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofiaxacin PO 6 m o4 yrs: 20 mg/kg/day div q12hr; 5-9 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)

o ifon Vancomycin:
o ADDClindamycin PO 3040 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir/Levoflaxacin as appropriate)

o

f{uin 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD [ ) mm
“=®Children
Chi s
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Preseptal & Orbital Cellulitis REPLACE CLINICAL

JUDGMENT.

Inclusion CriterTa: eye swelling concernirg for preseptal or orbital celluliti's
Exclusion Griteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, conjunctivitis, dacryocele), supero-lateral ab T (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient re quiring neurosurgical involvement

Initial Evaluation: _Ophthalmology
e History including diplopia, systemic symptomss consult for:
o Physical exam findings, inclucing: ¢ Usmentcalls
0 Extentof eyelid edema/erythema Z‘:;;:IV
rmining Admitting Service e o
o Ocular motility/pain with eye movement (dlinicallyor
o Pupillary reaction/afferent pupillary de fect on CT).OR
o Vision wdth Snellen chart, if possble IfENT taking
o labs: CBC w/dil ial, CRP {unless mild I cellulitis signs and/or attending discre tion); If ocular discharge, obtain bacterial culture toOR

signs of
orbital cellulitis (21)?
1) Pain w/eye movement

2) EOM's re stri cted/diplopia
3) Proptosis

4)ANC >10,000/uL or CRP >7 mg/dL

) Cannot assessd/t extensive,

eyelid edema

1fhigh clinical suspicion:

o Fomally consult
ophthalmology

o Notify ENTvia call

o Obtin orbital CT with IV

contrast

likely Presepta Cellulitis due to dental/
sinus source

«  Ifsource of infection from skin (e.g.,

trauma, bug bite, acne), treat off

pathway and follow Skin and Soft

Tissue Infection Pathway

Orbital cellulitis with surgical intervention:
admit to ENT with Pediatric Hospital
Medicine (PHM) co-management

o Ophthalmology will follow

Follow preseptal
cellulitis arm of
pathway AND
notify ophtho of
neg CT

Meets admission criteria

Toxic appeaing, failed outpatient antibiotics,
rapidly progressing, dehydrated, concern for
compliance or
follow up

Formally consult ENT
. DexamethasonelV 0.5

me/kgx1 (max 10 mg/
dose

: _ Admit to PHM service
: Wownumoie  IF ORBITAL INVOLVEMENT but
follow surgery not yet indicated, ENT/
Inpatient vy Ophtho will continue to follow

«  Patients>5years old: General pediatric provider to complete

Surgery
required?

NO—=

Orbital cellulitis but surgery not indicated:

. s complete, must document in chart.)
«  Continue to moritor for development of orbital cellulitis
a I I l I O «  NPO after midnightif strong possibility of surgery

o Horbital cellutitis confirmed on CT: dexamethasone IV 0.5 mg/kg x1 {max 10 mg/dose) if not already given

| N I d O h th | | - | I f I | Pre-Septal or Orbitdl Cellulitls without CNS involvement on imaging:
O a n p a I I l O 0 g y W I 0 OW . Admitto ENT somvice «  Ampicillin/sulbactam based on ampicillin component: 200 mg/kg/day div qshr (max 2,000 mg ampidllin/dose)

 Ophtho 1o folow (needsto «  IfPCN allergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr
{max 2,000 mg/dose)

YES ‘::‘"em, e'"‘ visonPRIOR 0 L)y ¢ concern for MRSA, cons ider addition of:
. e it for co o Vancomyin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg qshr or as determined by phamacy based on estimated AUG;
management 52 weeks PMA*/about 3 months old— 11 years old: 70 mg/kg/day div q6hr; 212 yrsold: 60 mg/kg/day div qghr

- - - drbital Ce itis with cern for CNSinvolveme g treat off path with the following:
P rese tal ‘ el | u I ItIS = ad I l l It to P H M o Ceftriaxone IV 100 mg/kg/day div q12hr (max 2,000 mg/dose) AND Metronidazole 30 mg/kg/day IV div q8hr (max 500 mg/dose)
- o ifconcern for MRSA, cons ider addition of ONE time dosew ith subsequent doses directed by ASP:
o Vancomycin IV: <52 weeks PMA*t/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old - 11 years ol d: 17.5
mg/kg x1 (max 750 mg/dose); 212 yrsold: 20 mg/kg x1 (max1 g/dose)
v «  Consult Neurosurgery and hfectious Disease

*PMA (Post-Menstrual Age) =gestational age + postnatal age

Admit to ENT service
Ophtho to follow (needs to

. Consider CT or MRI
o Ifrapidly progre ssing, obtain CT
o Discuss with consuling services

Clinical

hrs?.

‘o Discharge Criteriaz Vision back to ba seline, clinical improvement, afe brile, follow up plan in place
document vision PRIOR Surgery) Discharge Antiiotics: [Duration: 10 days or longer as determined by ENT based on extensivenessof disease]
o Prefemed PO antibiotic if no PCN dilergy, OR if on Ampicillin/Sulbactom (Unasyn):
L] PHM consult for co-m anage ment 0 Preferred: Amoxicilin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID {(max 1 g of amoxicillin/dose ); Afternate if 240 kg: Amoxicllin/Clavdanate PO

(500/125 tablets) 1 tablet PO TID
o IfPCN dllergy, or f on Clindomycin [V with Ceftriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND
o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofiaxacin PO 6 mo-4 yrs: 20 mg/kg/day div q12hr; 5-9 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
o ifon Voncomycin:
o ADDClindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir /Levofiaxacin as appropriate)

f{uin 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD
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Inpatient assessments

Pediatric provider (resident, APP) to
do vision checks with Snellen chart
upon admission, then twice daily.
o MUST document results in the
chart (particularly if not able to be

done)

Contact ENT and Ophthalmology

IMMEDIATELY if there is a change!

Snellen charts will be available in pod
B of med/surg units.

CLINICAL PATHWAY: e A A e

Preseptal & Orbital Cellulitis REPLACE CLINICAL

JUDGMENT.

Tnclusion Criteria: eye swelling concerning for preseptal of orbital cellulis s

Exclusion Qriteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, conjunctivitis, dacryocele), supero-lateral ab CT (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient re quiring neurosurgical involvement
*Place
Initial Evaluation: _Ophthalmology
«  History including diplopia, systemic symptoms consult for:
o Physical exam findings, inclucing: ¢ Usmentcalls
o Extent of eyelid edema/erythema :
o Presence of proptosis rvoleement
o Ocular motility/pain with eye movement (dlinicallyor
o Pupillary reaction/afferent pupillary defect on CT) Ok
o Vision with Snellen chart, if possble ©  IfENTtakirg

to OR

« labs: CBC wdifferential, CRP {unless mild I cellulits signs and/or attending discre tion); If ocular discharge, obtain bacterial aulture

Inpatient Management:

Patients >5 years old: General pediatric provider (resident, APP) to complete vision checks with Snellen chart on admission and

BID (If unable to complete, must document in chart.)

Continue to monitor for development of orbital cellulitis

NPO after midnight if strong possibility of surgery

Iforbital cellulitis confirmed on CT:

. Dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

. Consult Infectious Diseases (ID)

. If signs of systemic illness or intracranial infection, obtain blood culture before antibiotics given, if possible.

If recent history of trauma or surgery: consult ID as antibiotic recommendations would be different than those listed below

Preseptal or Orbital Cellulitis without CNS involvement on imaging:

Ampicillin/Sulbactam IV based on ampicillin component: 200 mg/kg/day div g6hr (max 2,000 mg ampicillin/dose)

. If preseptal cellulitis and stable: can choose Amoxicillin/Cavulanate PO: <40 kg or unable to take tablets: 600 mg/5mL
(ES) suspension: 90 mg/kg/day div BID (max 1000 mg/dose); >40 kg and can take tablets: 875 mg BID tablets

e  IfPCN dllergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div
g12hr (max 2 g/DAY)

If concern for MRSA, obtain MRSA nasal PCR. If PCR positive, obtain MRSA nasal culture and add the below:

o If preseptal and stable: add Clindamycin PO/IV 30 mg/kg/day div g8hr (max 600 mg/dose) until susceptibilities finalize
(unless already on Clindamycin for PCN allergy)

. Ifill-appearing or orbital: add Vancomycin IV: <52 weeks PMAt/about <3 mo old: 15 mg/kg q8hr or as determined by
pharmacy based on estimated AUC; 252 weeks PMAf/about 23 months old — 11 years old: 70 mg/kg/day div g6hr (max 3
g/day); 212 yrs old: 60 mg/kg/day div q8hr (max 3 g/day) ['PMA (Post-Menstrual Age) = gestational age + postnatal age]
. Ifrenal function present, substitute Vancomycin with Linezolid IV: <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/

dose); 212 yrs old: 600 mg gl2hr (if 212 yrs old and <45 kg: 20 mg/kg/day div g12hr, max 600 mg/dose)

If Orbital Cellulitis with concern for CNS involvement on imaging:
Treat off pathway and consult Neurosurgery and Infectious Diseases (see Appendix A for work up and antibiotic considerations)

« [ PCN dllergy, or § on Clindomycin IV with Cefwiaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND
O Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levoflaxadin PO 6 mo-4 yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;

10 yrs: 10 mg/kg once daily (max 750 mg/day)
tfon Vancomycin:
o ADDClindamycin PO 3040 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir/Levoflaxacin as appropriate)

Follow up with PCP; Complete course of antibiotics, Ophthalm ol ogy f/u in 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST UPDATED: 09.27.21
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Antibiotics:
Typical organisms for orbital
cellulitis are Staph aureus, Strep
pneumo, other streptococci,
anaerobes
Consider Haemophilus influenza B
in the unimmunized patient
Likely pathogens depend on site of
origin of the infection - thus, follow
SSTI pathway for skin sources, and
this pathway for sinus or dental
sources of infection

If orbital cellulitis confirmed, consult
ID and administer steroids if not
already completed

Note that antibiotics differ based on

suspicion of CNS involvement. In this
case, consult Neurosurgery and ID for

further care recommendations

CLINICAL PATHWAY: e A A e

Preseptal & Orbital Cellulitis REPLACE CLINICAL

JUDGMENT.

Tnclusion Criteria: eye swelling concerning for preseptal or orbital cellulit s

Exclusion Qriteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, conjunctivitis, dacryocele), supero-lateral ab CT (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient re quiring neurosurgical involvement
*Place
Initial Evaluation: _Ophthalmology

«  History including diplopia, systemic symptoms consult for:

o Physical exam findings, inclucing: ¢ Usmentcalls
o Extent of eyelid edema/erythema :
o Presence of proptosis rvoleement
o Ocular motility/pain with eye movement (dlinicallyor
o Pupillary reaction/afferent pupillary defect on CT) OR
o Vision with Snellen chart, if possble ©  IfENTtakirg
Labs: CBC w/dil ial, CRP (unless mild I cellulitis signs and/or attending discretion); If ocular discharge, obtain bacterial culture toOR

Inpatient Management:

Patients >5 years old: General pediatric provider (resident, APP) to complete vision checks with Snellen chart on admission and

BID (If unable to complete, must document in chart.)

Continue to monitor for development of orbital cellulitis

NPO after midnight if strong possibility of surgery

Iforbital cellulitis confirmed on CT:

. Dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

. Consult Infectious Diseases (ID)

. If signs of systemic illness or intracranial infection, obtain blood culture before antibiotics given, if possible.

If recent history of trauma or surgery: consult ID as antibiotic recommendations would be different than those listed below

Preseptal or Orbital Cellulitis without CNS involvement on imaging:

Ampicillin/Sulbactam IV based on ampicillin component: 200 mg/kg/day div g6hr (max 2,000 mg ampicillin/dose)

. If preseptal cellulitis and stable: can choose Amoxicillin/Cavulanate PO: <40 kg or unable to take tablets: 600 mg/5mL
(ES) suspension: 90 mg/kg/day div BID (max 1000 mg/dose); >40 kg and can take tablets: 875 mg BID tablets

e  IfPCN dllergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div
g12hr (max 2 g/DAY)

If concern for MRSA, obtain MRSA nasal PCR. If PCR positive, obtain MRSA nasal culture and add the below:

o If preseptal and stable: add Clindamycin PO/IV 30 mg/kg/day div g8hr (max 600 mg/dose) until susceptibilities finalize
(unless already on Clindamycin for PCN allergy)

. Ifill-appearing or orbital: add Vancomycin IV: <52 weeks PMAt/about <3 mo old: 15 mg/kg q8hr or as determined by
pharmacy based on estimated AUC; 252 weeks PMAf/about 23 months old — 11 years old: 70 mg/kg/day div g6hr (max 3
g/day); 212 yrs old: 60 mg/kg/day div q8hr (max 3 g/day) ['PMA (Post-Menstrual Age) = gestational age + postnatal age]
. Ifrenal function present, substitute Vancomycin with Linezolid IV: <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/

dose); 212 yrs old: 600 mg gl2hr (if 212 yrs old and <45 kg: 20 mg/kg/day div g12hr, max 600 mg/dose)

If Orbital Cellulitis with concern for CNS involvement on imaging:
Treat off pathway and consult Neurosurgery and Infectious Diseases (see Appendix A for work up and antibiotic considerations)

~ [JPCNallergy, or § on Clindamycin IV with Ceftrioxone:

o clindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND

o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofiaxacin PO 6 mo-4 yrs: 20 mg/kg/day div q12hr; 5-9 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)

tfon Vancomycin:

o ADDClindamycin PO 3040 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir/Levoflaxacin as appropriate)

Follow up with PCP; Complete course of antibiotics, Ophthalm ol ogy f/u in 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST UPDATED: 09.27.21
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The pharmacy’s vancomycin
protocol was updated in Feb 2021.

All patients who have vancomycin
I\VV ordered will be followed by the
clinical pharmacist to help
determine appropriate dosing

parameters.

Providers will order initial doses per
pathway/order set and provide
indication within the order.

IV vancomycin dosing and
recommended labs will be managed
by pharmacy in conjunction with
primary teams.

CLINICAL PATHWAY: e A A e

Preseptal & Orbital Cellulitis REPLACE CLINICAL

JUDGMENT.

Tnclusion Criteria: eye swelling concerning for preseptal or orbital cellulit s

Exclusion Qriteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, conjunctivitis, dacryocele), supero-lateral ab CT (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient re quiring neurosurgical involvement
*Place
Initial Evaluation: _Ophthalmology
«  History including diplopia, systemic symptoms consult for:
o Physical exam findings, inclucing: ¢ Usmentcalls
o Extent of eyelid edema/erythema :
o Presence of proptosis rvoleement
o Ocular motility/pain with eye movement (dlinicallyor
o Pupillary reaction/afferent pupillary defect on CT) OR
o Vision with Snellen chart, if possble ©  IfENTtakirg

to OR

« labs: CBC wdifferential, CRP {unless mild I cellulits signs and/or attending discre tion); If ocular discharge, obtain bacterial aulture

signs of
orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM's re stri cted/diplopia
3) Proptosis
ALANC 210 000/ul or CRP 27 mo/dl

likely Presepta Cellulitis due to dental/
sinus source
If source of infe ction from skin (e.g.,
trauma, bug bite, acne), treat off
nathway and in and Saft

Ifhigh clinical suspicion:
Formally consult
ophthalmology

*  Notify ENT via call
o Ohainorbital (T with &

Inpatient Management:

Patients >5 years old: General pediatric provider (resident, APP) to complete vision checks with Snellen chart on admission and

BID (If unable to complete, must document in chart.)

Continue to monitor for development of orbital cellulitis

NPO after midnight if strong possibility of surgery

If orbital cellulitis confirmed on CT:

. Dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

. Consult Infectious Diseases (ID)

. If signs of systemic illness or intracranial infection, obtain blood culture before antibiotics given, if possible.

If recent history of trauma or surgery: consult ID as antibiotic recommendations would be different than those listed below

Preseptal or Orbital Cellulitis without CNS involvement on imaging:

Ampicillin/Sulbactam IV based on ampicillin component: 200 mg/kg/day div g6hr (max 2,000 mg ampicillin/dose)

. If preseptal cellulitis and stable: can choose Amoxicillin/Cavulanate PO: <40 kg or unable to take tablets: 600 mg/5 mL
(ES) suspension: 90 mg/kg/day div BID (max 1000 mg/dose); >40 kg and can take tablets: 875 mg BID tablets

. If PCN allergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div
q12hr (max 2 g/DAY)

If concern for MRSA, obtain MRSA nasal PCR. If PCR positive, obtain MRSA nasal culture and add the below:

e [fpreseptal and stable: add Clindamycin PO/IV 30 mg/kg/day div g8hr (max 600 mg/dose) until susceptibilities finalize
(unless already on Clindamycin for PCN allergy)

. Ifill-appearing or orbital: add Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as determined by
pharmacy based on estimated AUC; 252 weeks PMA/about 23 months old — 11 years old: 70 mg/kg/day div g6hr (max 3
g/day); 212 yrs old: 60 mg/kg/day div g8hr (max 3 g/day) ['PMA (Post-Menstrual Age) = gestational age +postnatal age]
. If renal function present, substitute Vancomycin with Linezolid IV: <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/

dose); 212 yrs old: 600 mg g12hr (if 212 yrs old and <45 kg: 20 mg/kg/day div gq12hr, max 600 mg/dose)
If Orbital Cellulitis with concern for CNS involvement on imaging:
Treat off pathway and consult Neurosurgery and Infectious Diseases (see Appendix A for work up and antibiotic considerations)

< Ton Voncomyan
©  ADDClindamycin PO 3040 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir/Levoflaxacin as appropriate)

Follow up with PCP; Complete course of antibiotics, Ophthalm ol ogy f/u in 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

®_ Connecticut
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THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLINIGAL

JUDGMENT.

Inclusion CriterTa: eye swelling concernirg for preseptal or orbital celluliti's
Exclusion Griteria: evidence of non-cellulitic cause of eye swelling (e.g., allergy, chalazion, conjunctivitis, dacryocele), supero-lateral ab T (will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient re quiring neurosurgical involvement

Initial Evaluation: _Ophthalmology
«  History including diplopia, systemic symptoms sonsultfor:
o Physical exam findings, inclucing: ¢ Usmentcalls
0 Extentof eyelid edema/erythema Z‘:;;:IV
o Presence of proptosis o eement
o Ocular motility/pain with eye movement (dlinicallyor
o Pupillary reaction/afferent pupillary de fect on ) OR
o Vision with Snellen chart, if possble IFENT takirg
©  labs: CBC w/di ial, CRP (unless mild I cellulitis signs and/or attending discre tion); If ocular discharge, obtain bacterial culture toOR

signs of
orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM's re stri cted/diplopia
3) Proptosis
4)ANC >10,000/uL or CRP >7 mg/dL
) Cannot assessd/t extensive,

likely Presepta Cellulitis due to dental/
sinus source
«  Ifsource of infection from skin (e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft
Tissue Infection Pathway

o Fomally consult
ophthalmology

o Notify ENTvia call

o Obtin orbital CT with IV

Would expect clinical improvement
within 48 hours of starting R
appropriate therapy. T .

Discharge on POantibiotics
(see discharge instructions below).
I Skin/soft tissue infection, follow Ski
Soft Tissue Infection Pathway

« Admitto PHM service

«  IFORBITAL INVOLVEMENT but surgery not
yetindicated, ENT/Ophtho will continue to
foll ows

L 2
Inpatient Management:
«  Patients >5years old: General pediatric provider to complete vision checkswith Snellen chart on admission and BID (if unable to
complete, must document in chart.)
*  Continue to monitor for development of orbital cellulitis
o NPO after midnightif strong possibility of surgery
o iforbital cellulltis confirmed on CT: dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

If there is no improvement, would
consider imaging studies to further
assess, and utilize a collaborative
approach for further management
decisions.

ithout CNS invol vement on i magit

Pre-Septal or Orbitdl Celluliti
Ampicillin/Sulbactam based on ampicllin

PCN allergy: Clindarnycin PO/IV 30-40 m| @ Consider CT or MRI
NOri ik If rapidly progressing, obtain CT
ronacaumsmmene] ®  DISCUSS With consulting services

*  Ceftriaxone IV div qL2hr (NI Z UM IO T R D VR ST ToTE 30 VT TS T SUT TS ToseT
o Ifconcern for MRSA, consider addition of ONE time dosew ith subsequent doses directed by ASP:
o Vancomycin IV: <52 weeks PMAt/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old - 11 years ol d: 17.5
mg/kg x1 (max 750 mg/dose); 212 yrsold: 20 mg/kg x1 (max1 g/dose)
«  Consult Neurosurgery and hfectious Disease

*PMA (Post-Menstrual Age) =gestational age + postnatal age

. Consider CT or MRI
o Ifrapidly progre ssing, obtain CT
o Discuss with consuling services

Clinical

hrs?.

Discharge Criteria: Vision back to ba seline, clinical improvement, afebrile, follow up plan in place
Discharge Anthitics: [Duration: 10 daysor longer as de termined by ENT based on extensiveness of disease ]
Preferred PO entibiotic if no PCN dilergy, OR if on Ampicillin/Sulbactom (Unasyn):

o Preferred: Amoxicilin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max 1 g of amoxicillin/dose ); Afternate i 240 kg: Amoxicillin/Clavu anate PO

(500/125 tablets) 1 tablet PO TID
o IfPCN dllergy, or f on Clindomycin [V with Ceftriaxone:

o clindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) AND

o Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofiaxacin PO 6 m o4 yrs: 20 mg/kg/day div q12hr; 5-9 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)

ifon Voncomycin:

o ADDClindamycin PO 30-40 mg/kg/day div q6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir /Levofiaxacin as appropriate)

Follow up with PCP; Complete cour se of antibiotics, f{uin 1-2 weeksif involved during admission

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST UPDATED: 09.27.21
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Preseptal & Orbital Cellulitis REPLACE CLINICAL

JUDGMENT.

Tnclusion Criteria: eye swelling concerning for preseptal of orbital cellulis s
Exclusion Qriteria: evidence of non-cellulitic cause of eye swellirg {e.g., allergy, chalazion, conj ivitis, dacryocele), supero-lateral ab CT {will
need orbital surgeon), posterior table erosion of the frontal sinus bone with brain abscess, any patient re quiring neurosurgical involvement

Place
Initial Evaluation: Ophthalmology

History including diplopia, systemic symptom's consult for:

Physical exam findings, includirg: o Ugentalls

o Extent of eyelid edema/erythema
Presence of proptosis

nt

° i

o Ocular motility/pain with eye movement (dlinicallyor
o Pupillary reaction/afferent pupillary defect on CT) OR
o Vision with Snellen chart, if possble *  IfENTtaking
Labs: CBC w/di ial, CRP (unless mild Icellulitis signs andyor attending discre tion); If ocular discharge, obtain bacterial aulture o OR

If the patient continues to improve on appropriate

signs of
orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM's re stricted/diplopia
3) Proptosis

likely Presepta Cellulitis due to dental/
sinus source
If source of infection from skin (e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft

fhigh clinical suspicion:
Fomally consult

therapy, start preparing for discharge. R, e

Obtain orbital CT with v 4)ANC >10,000/pL or CRP >7 mg/dL

contrast ) Cannot assess d/t exte nsive, Tissue Infection Pathway
Follow presepta eyelid edema
. cellulitis arm of
atl et Hos pathuiay AND
notify ophtho of
YES negCT

Ensure the patient’s vision is back to baseline and
that they are able to tolerate antibiotics by mouth.

Formally consult ENT
DexamethasonelV 0.5
me/kgx1 (max 10 mg/
dose

Discharge on POantibiotics
(see discharge instructions below).
I Skin/soft tissue infection, follow Ski
Soft Tissue Infection Pathway

Admit to PHM service

IF ORBITAL INVOLVEMENT but surgery not
yetindicated, ENT/Ophtho will continue to
foll ows

L 2
Inpatient Management:
Patients >5 years old: General pediatric provider to complete vison checkswith Snellen chart on admission and BID (ff unabieto
complete, must document in chart.)
Continue to monitor for development of orbital cellulitis
o NPO after midnightif strong possibility of surgery
>lfwbital celfulitis confirmed on CT: dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

Pre-Septal or Orbita Cellulitis without CNS invol vement on imaging:
Ampicillin/Sulbactam based on ampidlin component: 200 mg/kg/day div q6hr {max 2,000 mg ampidillin/dose)

o (necdsto If PC alfergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr

document vision PRIOR to

DISCHARGE CRITERIA: Vision back to baseline, clinical improvement, afebrile, follow up planin place

DISCHARGE INSTRUCTIONS: Follow up with PCP; Complete course of antibiotics, Ophthalmology f/u in 1-2 weeks if involved during admission
DISCHARGE ANTIBIOTICS (not to be used if there is CNS involvement):

Duration: 5-7 days for preseptal cellulitis (if sinusitis, longer therapy may be needed per ENT/ID); >2 weeks for orbital cellulitis as determined by ENT/ID
If sensitivities are available, discuss appropriate antibiotic choice with Infectious Diseases/ASP.
Preferred PO antibiotic if no PCN allergy or if on Ampicillin/Sulbactam (Unasyn): Amoxicillin/Cavulanate PO: <40 kg or unable to take tablets: 600 mg/5 mL
(ES) suspension: 90 mg/kg/day div BID (max 1000 mg/dose); >40 kg and can take tablets: 875 mg BID tablets
If PCN allergy and IV vancomycin or clindamycin not used: Consider Penicillin Allergy Delabeling Pathway to assess if patient can utilize amox/clav. If PCN
allergy confirmed: start cefuroxime PO 30 mg/kg/day div 2 doses (max 500 mg/dose) [Note: only 250 and 500 mg tablets are commercially available; ensure
availability for home prior to discharge]. If cefuroxime not available, consult ID.
If patient was on IV Vancomycin/IV Clindamycin or MRSA nasal PCR/culture positive: discuss with ID to add anti-MRSA antibiotic to antibiotic regimen,

(max 2,000 mg/dose)

Qated AUG;

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD
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Review of Key Points s

* Indications for obtaining a CT of the orbits with IV contrast:
o Pain with EOM or restricted EOM
o Proptosis
o ANC > 10,000/uL or CRP >7 mg/dL
o Inability to assess due to edema

« Antibiotic selection should be based on likely source

o If sinus or dental source, ampicillin/sulbactam is the most appropriate for preseptal or orbital cellulitis
without CNS involvement.

o If concern for CNS infection, consult ID for recommendations

o If there is ever a concern for MRSA, obtain MRSA nasal PCR or PCR from eye discharge and add
Vancomycin



Quality Metrics G

« Percentage of patients with pathway order set usage

« Percentage of patients with ophthalmology consult
» Percentage of patients who require surgery
» Percentage of patients with appropriate antibiotic choice per pathway recommendation

» Percentage of patients with appropriate antibiotic duration per pathway
recommendation

* |npatient average length of stay (days)
« Number of returns to ED within 48 hours
 Number of returns to ED within 3 weeks



Pathway Contacts e

Majida Gaffar, MD
o Division of Ophthalmology

Eric Hoppa, MD

o Pediatric Emergency Medicine

Julie Quistorff, APRN

o Pediatric Hospital Medicine

Scott Schoem, MD
o Division of Otolaryngology (ENT)
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About Connecticut Children’s Pathways Program

Clinical pathways guide the management of patients to optimize consistent use of evidence-based practice. Clinical
pathways have been shown to improve guideline adherence and quality outcomes, while decreasing length of stay and
cost. Here at Connecticut Children’s, our Clinical Pathways Program aims to deliver evidence-based, high value care to
the greatest number of children in a diversity of patient settings. These pathways serve as a guide for providers and do

not replace clinical judgment.
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